seomron 1as. FCC RF Test Report

Report No. : FR4N2802B

BLE_125K_Ant7_2480_30~1000

Spectrum |

&

Ref Level 30.00 dBm
o Att 30 dB
Count 10/10

Offset 12.04 dB @ RBW 100 kHz
SWT 1.1ms @ VYBW 300 kHz

Mode Auto FFT

@ 1Pk View

20 dém

M1[1]

-45.01 dBm
775.8240 MHz

10 dBm

0 dem

=B

-20 dBm

D1 -9.400 dBm

=30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

‘ I

Date: 16.DEC.2024

18:26:03

BLE_125K_Ant7_2480_1000~26500

Spectrum

&

Ref Level 30.00 dBm

Offset 12.04 dB @ RBW 100 kHz

o Att 30de  SWT 255 ms @ YBW 300 kHz Mode Auto Sweep
Count 10/10
@ 1Pk View
M1[1] 10.85 dBm
2.480230 GHz
20 dem M2[1] -36.15 dBm
M1 20.372350 GHz
10 dB".
0 dBm

=todepm—=0D1 -9.400 dBm

-20 dg

3

-30 dB|

3

-40 dB

E

M2

-60 dBm

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

. Il

Date: 16.DEC.2024

18:27:21

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1

Page Number : A79 of A172



seomron 1as. FCC RF Test Report

Report No. : FR4N2802B

BLE_125K_Ant6_2480_30~1000

Spectrum |

&

Ref Level 30.00 dBm
o Att 30 dB
Count 10/10

Offset 12,14 dB @ RBW 100 kHz

SWT 1.1ms @ VBW 300 kHz Mode Auto FFT

@ 1Pk View

M1[1]

20 dém

-46.12 dBm
759.2380 MHz

10 dBm

0 dem

-10 dBm

w)
n
n

dem

-20 dBm

=30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

I

16.DEC.2024

L

Date: 18:53:

BLE_125K_Ant6_2480_1000~26500

Spectrum

&

Ref Level 30.00 dBm
o Att 30 dB
Count 10/10

Offset 12.14 dB @ RBW 100 kHz

SWT 255 ms @ YBW 300 kHz Mode Auto Sweep

@ 1Pk View

M1[1]
20 dem

mM2[1]

4.85 dBm
2.480230 GHz
-35.50 dBm
20.308600 GHz

10 dBgpy
¥

0 dBm

-10 dB

3

o
[
[

dBm

-20 dg

3

-30 dB|

3

-40 dB

-60 dBm

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

Il

16.DEC.2024

L

Date: 18:55:14

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1

Page Number : A80 of A172



seanron cas. FCC RF Test Report Report No. : FR4N2802B

BLE_500K_Ant7_2402_30~1000

Spectrum | I::vtll

Ref Level 30.00 dBm  Offset 12,20 dB @ RBW 100 kHz

o Att 30dB  SWT 1.1ms @ VBW 300 kHz Mode Auto FFT
Count 10/10

@ 1Pk View

M1[1] -45.91 dBm

879.6760 MHz
20 dém

10 dBm

0 dem

10 dem—f =222

a
o

) dBm

-20 dBm

=30 dBm

-40 dBm

M1

-60 dBm

Start 30.0 MHz 30001 pts Stop 1.0 GHz

| Jil ] CRRRRRED e

Date: 16.DEC.2024 18:28:48

BLE_500K_Ant7_2402_1000~26500

Spectrum | |:'%-nl
Ref Level 30.00 dBm Offset 12.20 dB @ RBW 100 kHz
o Att 30de  SWT 255 ms @ YBW 300 kHz Mode Auto Sweep
Count 10/10
@ 1Pk View
M1[1] 11.72 dBm
2.402030 GHz
20 dem M2[1] -35.56 dBm
M1 15.523950 GHz
L
10 dBém
0 dBr
15 gdm—JCL -8.220 dBm
-20 dBm
-30 dgm ]
-40 dBm
-60 dBrm
Start 1.0 GHz 30001 pts Stop 26.5 GHz
-

e
| Jil ] [T TR

Date: 16.DEC.2024 18:30:43

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1

Page Number : A8l of A172



seomron 1as. FCC RF Test Report

Report No. : FR4N2802B

BLE_500K_Ant6_2402_30~1000

Spectrum |

&

Ref Level 30.00 dBm
o Att 30 dB
Count 10/10

Offset 12,30 dB @ RBW 100 kHz

SWT 1.1ms @ VBW 300 kHz Mode Auto FFT

@ 1Pk View

20 dém

M1[1]

-45.89 dBm
919.1530 MHz

10 dBm

0 dem

-10 dBm—ry

D1 -11.390 dB

-20 dBm

m

=30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

‘ I

Date:

16.DEC.2024 18:56:32

BLE_500K_Ant6_2402_1000~26500

Spectrum

&

Ref Level 30.00 dBm

Offset 12,30 dB @ RBW 100 kHz

o Att 30dB  SWT 255 ms @ YBW 300 kHz Mode Auto Sweep
Count 10/10
@ 1Pk View
M1[1] 8.22 dBm
2.402030 GHz
20 dem M2[1] -36.09 dBm
16.779400 GHz
i1
10 dBgh
0 dBrr
=10 dBM—+n; 33 300 dem
-20 dgrn
-30 dgm
Mz
-60 dBr
Start 1.0 GHz 30001 pts Stop 26.5 GHz
—
)
l i ] CORERRN [
Date: 16.DEC.2024 18:57:5

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1

Page Number : AB2 of A172



seomron 1as. FCC RF Test Report

Report No. : FR4N2802B

BLE_500K_Ant7_2440_30~1000

Spectrum |

&

Ref Level 30.00 dBm
o Att 30 dB
Count 10/10

Offset 12.04 dB @ RBW 100 kHz

SWT 1.1ms @ VBW 300 kHz Mode Auto FFT

@ 1Pk View

20 dém

M1[1]

-46.05 dBm
844.8540 MHz

10 dBm

0 dem

-10 dem— 2t

-7.880 dBm

-20 dBm

=30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz

‘ I

Date: 16.DEC.2024 18:3

1:39

BLE_500K_Ant7_2440_1000~26500

Spectrum

&

Ref Level 30.00 dBm
o Att 30 dB
Count 10/10

Offset 12.04 dB @ RBW 100 kHz

SWT 255 ms @ YBW 300 kHz Mode Auto Sweep

@ 1Pk View

20 dem

M1[1]

M1
10 defh

mM2[1]

10.48 dBm
2.439430 GHz
-35.85 dBm
20.320500 GHz

0 dBm|

D1 -7.880 dBm

-10 g

3

-20 def

3

-30 dg|

3

-40 dgy

3

M2

-60 dBm

Start 1.0 GHz

30001 pts

Stop 26.5 GHz

. Il

Date: 16.DEC.2024 18:32

:17

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1

Page Number : A8B3 of A172



seomron 1as. FCC RF Test Report

Report No. : FR4N2802B

BLE_500K_Ant6_2440_30~1000

Spectrum |

&

Ref Level 30.00 dBm  Offset 12,18 dB @ RBW 100 kHz

o Att 30dB  SWT 1.1ms @ VBW 300 kHz Mode Auto FFT
Count 10/10

@ 1Pk View

M1[1]

20 dém

-45.50 dBm
845.3060 MHz

10 dBm

0 dem

=10 dBm—ro

D1 -10.570 dBm

-20 dBm

=30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz 30001 pts

Stop 1.0 GHz

‘ 1 ‘

Date: 16.DEC.2024 18:58:50

BLE_500K_Ant6_2440_1000~26500

Spectrum

&

Ref Level 30.00 dBm Offset 12.18 dB @ RBW 100 kHz

o Att 30dB  SWT 255 ms @ YBW 300 kHz Mode Auto Sweep
Count 10/10
@ 1Pk View
M1[1] 7.32 dBm
2.440280 GHz
20 dem M2[1] -35.35 dBm
15.841000 GHz
10 dégh
0 dem
=10 dBm=—=n1 -10,570 dBm
-20 dgrm
-30 dBjm G
]
-40 dBjm
-60 dBr
Start 1.0 GHz 30001 pts Stop 26.5 GHz

‘ I ‘

Date: 16.DEC.2024 18:59:50

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1

Page Number 1 A84 of A172



seanron cas. FCC RF Test Report Report No. : FR4N2802B

BLE_500K_Ant7_2480_30~1000

Spectrum | I::vtll

Ref Level 30.00 dBm  Offset 12.04 dB @ RBW 100 kHz

o Att 30dB  SWT 1.1ms @ VBW 300 kHz Mode Auto FFT
Count 10/10

@ 1Pk View

M1[1] -45.46 dBm

932.9910 MHz
20 dém

10 dBm

0 dem

T E@Em=—D! -8.800 dBm

-20 dBm

=30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz 30001 pts Stop 1.0 GHz

( i ) T

Date: 16.DEC.2024 18:33:25

BLE_500K_Ant7_2480_1000~26500

Spectrum | |:'%-nl
Ref Level 30.00 dBm Offset 12.04 dB @ RBW 100 kHz

o Att 30de  SWT 255 ms @ YBW 300 kHz Mode Auto Sweep
Count 10/10
@ 1Pk View
M1[1] 9.84 dBm
2.480230 GHz
20 dem M2[1] -36.05 dBm
20.327300 GHz
M1
10 dei
0 dBm
0 dpp—P1 -8.800 dBm
-20 dBpn
-30 dBm
M2
-40 dBm
-60 dBrm
Start 1.0 GHz 30001 pts Stop 26.5 GHz

| Jil ] [T

Date: 16.DEC.2024 18:34:14

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1

Page Number : A85 of A172



seanron cas. FCC RF Test Report Report No. : FR4N2802B

BLE_500K_Ant6_2480_30~1000

Spectrum | né'll

Ref Level 30.00 dBm  Offset 12.14 dB @ RBW 100 kHz

o Att 30de  SWT 1.1 ms & VBW 300 kHz Mode Auto FFT
Count 10/10

@ 1Pk View

M1[1] -46.29 dBm

690.2080 MHz
20 dém

10 dém

0 dem

-10 dBm

D1 -11.770 dBm

-20 dBm

-30 dBm

-40 dBm

-60 dBm

Start 30.0 MHz 30001 pts
L H

Date: 16.DEC.2024 19:01:07

Stop 1.0 GHz

J | RECEEEE M

BLE_500K_Ant6_2480_1000~26500

Spectrum | né'll

Ref Level 30.00 dBm  Offset 12.14 dB @ RBW 100 kHz

o Att 30de  SWT 255 ms @ ¥BW 300 kHz Mode Auto Sweep
Count 10/10

@ 1Pk View

M1[1] 6.11 dBm
2.480230 GHz

mM2[1] -36.02 dBm
17.920100 GHz

20 dém

10 dbai-
Y

0 dem

-10 dE|

E

D1 -11.770 dBm

-20 de|

3

-30 de|

El

M2

-40 dB|

E

-60 dBm

Start 1.0 GHz 30001 pts
( J

Date: 16.DEC.2024 19:01:55

Stop 26.5 GHz
] || BEEEEEEN

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: IHDT56AU1

Page Number : A86 of A172



seanron cas. FCC RF Test Report Report No. : FR4N2802B

<2TX Ant. 6+7>

DTS Bandwidth

Test Result
DTS BW o .
TestMode | Antenna | Freq(MHz) FL[MHZz] FH[MHz] | LimitfMHz] | Verdict
[MHZz]
Ant7 2402 0.68 2401.66 2402.34 0.5 PASS
Ant6 2402 0.68 2401.66 2402.34 0.5 PASS
Ant7 2440 0.68 2439.66 2440.34 0.5 PASS
BLE_1M
Ant6 2440 0.68 2439.66 2440.34 0.5 PASS
Ant7 2480 0.67 2479.66 2480.33 0.5 PASS
Ant6 2480 0.67 2479.66 2480.33 0.5 PASS
Ant7 2402 1.14 2401.44 2402.58 0.5 PASS
Ant6 2402 1.14 2401.44 2402.58 0.5 PASS
Ant7 2440 1.14 2439.43 2440.57 0.5 PASS
BLE_2M
Ant6 2440 1.14 2439.44 2440.57 0.5 PASS
Ant7 2480 1.14 2479.43 2480.57 0.5 PASS
Ant6 2480 1.14 2479.43 2480.57 0.5 PASS
Ant7 2402 0.60 2401.70 2402.30 0.5 PASS
Ant6 2402 0.60 2401.70 2402.30 0.5 PASS
Ant7 2440 0.60 2439.70 2440.30 0.5 PASS
BLE_125K
Ant6 2440 0.60 2439.70 2440.30 0.5 PASS
Ant7 2480 0.61 2479.69 2480.30 0.5 PASS
Ant6 2480 0.60 2479.70 2480.30 0.5 PASS
Ant7 2402 0.66 2401.68 2402.33 0.5 PASS
Ant6 2402 0.66 2401.68 2402.33 0.5 PASS
Ant7 2440 0.66 2439.68 2440.33 0.5 PASS
BLE_500K
Ant6 2440 0.66 2439.68 2440.33 0.5 PASS
Ant7 2480 0.66 2479.68 2480.33 0.5 PASS
Ant6 2480 0.66 2479.68 2480.33 0.5 PASS
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Occupied Channel Bandwidth

Test Result

TestMode Antenna Freq(MHz) OCB [MHZz] FL[MHz] FH[MHZ]
Ant7 2402 1.021 2401.4969 2402.5175
Ant6 2402 1.025 2401.4953 2402.5207
Ant7 2440 1.021 2439.4957 2440.5163

BLE_1M
Ant6 2440 1.024 2439.4945 2440.5187
Ant7 2480 1.02 2479.4953 2480.5151
Ant6 2480 1.026 2479.4929 2480.5187
Ant7 2402 2.04 2401.0005 2403.0403
Ant6 2402 2.045 2400.9973 2403.0423
Ant7 2440 2.042 2438.9957 2441.0375
BLE_2M

Ant6 2440 2.045 2438.9957 2441.0403
Ant7 2480 2.04 2478.9949 2481.0347
Ant6 2480 2.045 2478.9945 2481.0399
Ant7 2402 1.04 2401.4785 2402.5183
Ant6 2402 1.045 2401.4765 2402.5211
Ant7 2440 1.038 2439.4781 2440.5163

BLE_125K
Ant6 2440 1.043 2439.4761 2440.5187
Ant7 2480 1.039 2479.4773 2480.5163
Ant6 2480 1.048 2479.4729 2480.5211
Ant7 2402 1.015 2401.4957 2402.5111
Ant6 2402 1.021 2401.4925 2402.5131
Ant7 2440 1.016 2439.4949 2440.5107

BLE_500K
Ant6 2440 1.019 2439.4929 2440.5119
Ant7 2480 1.016 2479.4941 2480.5103
Ant6 2480 1.024 2479.4901 2480.5139
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Maximum power spectral density

Test Result
TestMode Antenna Freq(MHz) Result{[dBm/3kHz] Limit[dBm/3kHz] | Verdict
Ant7 2402 -9.32 <8.00 PASS
Ant6 2402 -13.13 <8.00 PASS
total 2402 -7.81 <8.00 PASS
Ant7 2440 -8.78 <8.00 PASS
BLE_1M Ant6 2440 -12.05 <8.00 PASS
total 2440 -7.10 <8.00 PASS
Ant7 2480 -9.28 <8.00 PASS
Ant6 2480 -13.17 <8.00 PASS
total 2480 -7.79 <8.00 PASS
Ant7 2402 -11.45 <8.00 PASS
Ant6 2402 -15.25 <8.00 PASS
total 2402 -6.24 <8.00 PASS
Ant7 2440 -10.85 <8.00 PASS
BLE_2M Ant6 2440 -14.17 <8.00 PASS
total 2440 -9.19 <8.00 PASS
Ant7 2480 -11.44 <8.00 PASS
Ant6 2480 -15.31 <8.00 PASS
total 2480 -9.95 <8.00 PASS
Ant7 2402 -0.32 <8.00 PASS
Ant6 2402 -4.10 <8.00 PASS
total 2402 1.20 <8.00 PASS
Ant7 2440 0.20 <8.00 PASS
BLE_125K Ant6 2440 -3.08 <8.00 PASS
total 2440 1.87 <8.00 PASS
Ant7 2480 -0.38 <8.00 PASS
Ant6 2480 -4.22 <8.00 PASS
total 2480 1.12 <8.00 PASS
Ant7 2402 -0.50 <8.00 PASS
Ant6 2402 -4.32 <8.00 PASS
total 2402 1.01 <8.00 PASS
Ant7 2440 0.09 <8.00 PASS
BLE_500K
Ant6 2440 -3.23 <8.00 PASS
total 2440 1.75 <8.00 PASS
Ant7 2480 -0.46 <8.00 PASS
Ant6 2480 -4.34 <8.00 PASS
total 2480 1.03 <8.00 PASS
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